E.M. Heli-Logistics. Ltd Part Inventory Back to Profile

PN Description
369A7389 PLATE
369A4665-3 INSULATOR SWITCH PL
NAS6603-8 BOLT, HEX HD, CLOSE TOL, 10-32, 0.845 L
369H1800-501 PITCH CONTROL
369A7350-5 SHIM
369A5146 RETAINER
369A7006-13 CONTROL ROD
089-06945-0078 BOLT, REDUCED THR, CLOSE TOL, 1/4-28, 1.495 L
AN818-3D FITTING, NUT
MHS3190B8 PACKING
AN960-716L WASHER
MS35275-215 SCREW
065-0082-12 AIR DATA COMPUTER
AN23-14 BOLT
NAS6203-18 Bolt
369A1730 SHIELD
369A1707 BUSHING, FIBER BLADE
369H4010-9 DECAL -"COMPL WITH"
369A5137-3 GASKET
369A7705-15 N2 ROD ASSY
AN960C8L WASHER
369A1222-13 SHIM
CM51655 L/R VSCS IND
MS21042-02 NUT
076-02092-0001 SCREW SPECIAL
011-00979-03 SUB ASSY, CONFIG MOD, POTTED
089-02332-0017 NUT PLATE
090-00999-0005 FITTING, A404-1
369A6102-5 ABRASION STRIP
MS20470AD4-5.5 RIVET
MS51833-202-10 STUD
MS25281R22 CLAMP
NAS1303-3 Screw
MS21919WDG5 CLAMP, LOOP, CUSHIONED, 5/16 D
NAS602-10 SCREW
MS27039-1-10 SCREW, 10-32, 0.656L, BH
124282 Connector
MS21919WDG16 CLAMP, LOOP, CUSHIONED, 1.0 D
NAS1149DN416K WASHER, FLAT, AL, .125 ID, .312 OD, 0.016 TH, ANOD
2-041-47-071 PACKING
MS35333-139 WASHER
MS51957-46B SCREW, 6-32, 0.625L, BLACK, BH
089-02015-0037 NUT, FLAT, 8-32
369D25105-7 DATA PLATE
MS21043-3 NUT
369A5350-41 CLUTCH, OVERRUNNING
NAS1738B5-3 RIVET, BH, CHERRY
050-02927-0000 Connector
089-06344-0007 SCREW 4-40 X 7/16
NAS1802-3-7 BOLT, HEX HD W CRUC RECESS, 10-32, 7/16L
NAS1426-05 LOCK BOLT
NAS620A10L WASHER
369A5401 HOUSING
SS-400-61 BULKHEAD UNION
99229 SPEEDIE SLEEVE
141852-1011 AHRS
CLF280CTP LED LENS MTS
NAS6604-7 BOLT
S67-2002 ANTENNA
369H4010-1 DECAL
AN924-8J FITTING, S/S
A-1086-1 SWIVEL BOLT
030-02423-0000 Connector
369A1224-5 SPACER
11176 INPUT SHAFT
MS35338-43 WASHER
MS25043-10D CAP
23053996 GASKET
369A1252 BRACKET
369A2405-29 COVER
369F5146-1 BEARING
090-00999-0001 FITTING, NUT, 7/16
066-3084-32 Bendix/King IN-182A Color Radar Indicator
M83248/1-912 PACKING
AN742D10 LOOP CLAMP
MS90354-0505 LOCKBOLT
84956 SPEEDIE SLEEVE
369D26454-5 PANEL EDGE LIGHT
MS51993M805L INSERT
369A5114 GEAR
369A2529 FITTING
90-369H2500-99 BRACKET
MS25083-2BB7 JUMPER
369D21606-509 T/R BLADE, F MODEL
369H2505-169 BRACKET
369F5131-1 RING GEAR CARRIER
369A8233 SADDLE
NAS1474A3 NUT PLATE
369A3045 STOP
071-1234-00 ADF ANTENNA
369D22001-5 DOOR HANDLE
MS24693C24 SCREW, CS, 6-32, 1/4"L, CORR RES ST
369D23502 FRAME
369D24022-5 DECAL, BLACK 500D
63641-1 STRIKER,L/H AFT MID
369A8107 FITTING ASSY
MS21919WDG13 CLAMP, LOOP, CUSHIONED, 13/16 D
369A6100-7 SPACER
369F5169-3 I.D. PLATE
369D21621 BUSHING